

# New approaches in the management of advanced breast cancer – role of combination treatment with liposomal doxorubicin

Iain RJ Macpherson  
TR Jeffry Evans

Beatson West of Scotland Cancer  
Centre, Glasgow, United Kingdom

**Abstract:** Metastatic breast cancer (MBC) remains a major cause of morbidity and mortality in women worldwide. For three decades doxorubicin, alone or in combination with other cytotoxic agents, has been a mainstay of systemic therapy for MBC. However, its use is limited by cumulative cardiotoxicity. More recently liposomal formulations of doxorubicin have been developed which exhibit equal efficacy but reduced cardiotoxicity in comparison to conventional doxorubicin. The novel toxicity profile of liposomal doxorubicins has prompted their evaluation with various cytotoxic agents in patients with MBC. In addition, their favorable cardiac safety profile has prompted re-evaluation of concomitant therapy with doxorubicin and trastuzumab, a regimen of proven efficacy in MBC but previously considered to be associated with significant cardiotoxicity. We review clinical trial data addressing combination therapy with both pegylated and non-pegylated liposomal doxorubicin in patients with MBC.

**Keywords:** breast cancer, anthracycline, liposome-encapsulated doxorubicin, pegylated liposomal doxorubicin, cardiotoxicity

## Introduction

### Systemic therapy of advanced breast cancer

Despite advances in adjuvant therapy, a significant proportion of women diagnosed with early breast cancer will ultimately relapse with metastatic disease.<sup>1</sup> In addition, 4% to 10% of women will present with metastatic disease at the time of initial diagnosis.<sup>2</sup> The management of metastatic breast cancer (MBC) is based on a number of tumor-related characteristics including anatomical sites of disease, hormonal sensitivity of the tumor, and Her2 status and may include hormonal, cytotoxic and molecularly targeted therapies. Although randomized comparisons of cytotoxic chemotherapy versus observation are lacking, survival benefit can be inferred from a variety of studies which compare a more effective with a less effective regimen. For example, overall survival benefits have been demonstrated for docetaxel and capecitabine versus capecitabine alone in anthracycline pre-treated patients<sup>3</sup> and for gemcitabine and paclitaxel versus paclitaxel alone as first-line therapy.<sup>4</sup> Nevertheless, the aim of systemic therapy for advanced disease remains palliative rather than curative. Against this background treatment related toxicity and patient quality of life are major considerations. Importantly, none of these studies prospectively compared combination chemotherapy with the same agents administered as sequential monotherapies. However, in the E1193 trial, patients with MBC were randomized to receive concomitant doxorubicin and paclitaxel versus receiving the same drugs sequentially with cross-over occurring at the time of progression.<sup>5</sup> While the overall response rate (ORR) and time to progression (TTP)

Correspondence: Iain RJ Macpherson  
Department of Medical Oncology,  
Beatson West of Scotland Cancer Centre,  
1053 Great Western Road, Glasgow,  
G12 0YN, United Kingdom  
Tel +44 141 301 7155  
Fax +44 141 301 7124  
Email iain.macpherson@ggc.scot.nhs.uk

were higher in patients receiving concomitant combination therapy there was no difference in overall survival (OS). The higher response rates achievable with combination chemotherapy therefore support this approach in patients who are symptomatic or who have organ-threatening visceral disease where it is imperative to achieve maximum cytoreduction. However, where minimization of toxicity is more important, a sequential monotherapy approach may be adopted.

The anthracyclines, a class of anti-tumor antibiotics, are DNA intercalating agents which act primarily by inhibiting topoisomerase II. Anthracyclines are amongst the most active single agents in breast cancer. For example, non-liposomal doxorubicin (hereafter referred to as doxorubicin), can result in objective response rates of around 40% when used as a single agent in MBC and forms the backbone of many adjuvant combination regimens.<sup>5,6</sup> Toxicities include myelosuppression, alopecia, emesis and, importantly, cardiotoxicity which is a major limiting factor in its use. Epirubicin is a second generation anthracycline which is less cardiotoxic on a milligram per milligram basis although this benefit may be negated by the higher doses required for equivalent anti-tumor efficacy.<sup>7</sup>

## Cardiotoxicity of anthracyclines

The cardiotoxic effects of doxorubicin were noted early in its development with descriptions of transient electrocardiographic changes and congestive cardiac failure.<sup>8</sup> It is now appreciated that anthracyclines may cause acute, chronic and late cardiac toxicity. Acute cardiotoxicity, manifesting as transient ECG changes, arrhythmias and rarely myocarditis, occurs within 24 hours and is reversible. Subacute and chronic toxicity form a continuum manifesting months to years after exposure and are characterized by irreversible myocardial damage. Specific ultra-structural and histological changes such as myofibrillar disarray and myocyte necrosis are identifiable on endomyocardial biopsy.<sup>9,10</sup> Ultimately this myocardial damage leads to progressive dilated cardiomyopathy and clinical congestive cardiac failure. The cardiotoxic effects of anthracyclines appear, at least in part, to be distinct from their antitumor activity and primarily relate to increased oxidative stress and to alterations in calcium and iron homeostasis.<sup>11</sup>

The major determinant of chronic anthracycline-related cardiotoxicity is the lifetime cumulative dose received. Currently, the generally accepted safe maximum cumulative dose of doxorubicin is 450 to 500 mg/m<sup>2</sup>, based on data suggesting a 7% incidence of congestive heart failure (CHF) after exposure to 550 mg/m<sup>2</sup>.<sup>12</sup> However, contemporary data suggest clinically significant cardiotoxicity may be more

common and occur with lower exposure than previously thought. Specifically, an analysis of 630 patients treated with doxorubicin across three clinical trials identified cardiac events (defined as a decline in absolute value  $\geq 20\%$  in left ventricular ejection fraction [LVEF] from baseline, a decline in absolute value  $\geq 10\%$  in LVEF from baseline and to below the institution's LLN, a post-baseline decline in absolute value  $\geq 5\%$  in LVEF below the institution's LLN, or the occurrence of CHF on study) in 5% of patients after 400 mg/m<sup>2</sup>, 26% after 550 mg/m<sup>2</sup> and 48% after a dose of 700 mg/m<sup>2</sup>.<sup>13</sup> Epirubicin is less cardiotoxic on a mg/mg basis with a recommended maximum cumulative dose of 900 mg/m<sup>2</sup> and similar risk factors.<sup>14,15</sup>

In addition to cumulative anthracycline dose, other risk factors for the development of cardiotoxicity include age,<sup>13,16</sup> female sex,<sup>17</sup> pre-existing heart disease or hypertension,<sup>12,18</sup> overweight (body mass index  $> 27$  kg/m<sup>2</sup>),<sup>19</sup> cardiac irradiation,<sup>20</sup> and peak plasma level as determined by rate of infusion.<sup>21</sup> Moreover, there appears to be significant inter-individual variation in the development of cardiotoxicity in patients with otherwise similar risk factor profiles suggesting a gene-environment interaction.<sup>12,22</sup> Gene polymorphisms which may influence anthracycline metabolism, cardiac cell survival and response to oxidative stress and cardiac remodeling in women receiving adjuvant anthracyclines are under prospective evaluation in the UK BetterCare trial.<sup>23</sup>

A variety of strategies have been proposed to mitigate anthracycline-related cardiotoxicity.<sup>7</sup> These include proactive management of cardiac risk factors such as hypertension, monitoring of cardiac function, limitation of cumulative anthracycline dose and consideration of liposomal doxorubicin in patients with increased cardiac risk. Dexrazoxane, an iron-chelating agent which can reduce oxidative stress, is approved for the prevention of chronic cumulative cardiotoxicity caused by anthracycline use in advanced and/or metastatic cancer patients after previous anthracycline containing treatment. A recent Cochrane meta-analysis identified a statistically significant benefit in favor of dexrazoxane for the occurrence of heart failure (relative risk [RR] 0.29, 95% confidence interval [CI] 0.20 to 0.41).<sup>24</sup> No difference in response rate or survival was identified. Current ASCO guidelines recommend consideration of dexrazoxane for patients with metastatic breast cancer who have received more than 300 mg/m<sup>2</sup> of doxorubicin in the metastatic setting and who may benefit from continued doxorubicin-containing therapy.<sup>25</sup>

In this review we will consider the safety and efficacy of liposomal doxorubicin-based combination therapies in the management of patients with MBC.

## Liposomal doxorubicin

There are two commercially available liposomal formulations of doxorubicin: liposome-encapsulated doxorubicin (LED; Myocet®; Cephalon Ltd, UK) and pegylated liposomal doxorubicin (PLD; Caelyx®; Schering-Plough Ltd, UK; Doxil®; Ortho Biotech, New Jersey, USA). The encapsulation of doxorubicin within a lipid bilayer to form a liposome causes two fundamental alterations in its pharmacokinetics. First, due to their large size liposomes are unable to efficiently cross endothelium with intact tight junctions but rather will preferentially accumulate within tumors which typically have an abnormal “leaky” vasculature.<sup>26</sup> Second, due to slow release from the liposome, peak plasma concentrations of bioactive free drug are reduced. Both of these alterations would be predicted to improve the therapeutic index of doxorubicin. A further modification, the grafting of a polyethylene glycol coat to the outer surface of the liposome (“pegylation”), inhibits interaction with plasma proteins and prevents uptake of the liposome by cells of the reticulo-endothelial system. In consequence pegylation results in a significantly prolonged half-life. Pegylated and non-pegylated liposomal doxorubicin have distinct pharmacokinetic and pharmacodynamic profiles and are not bioequivalent.

## Pegylated liposomal doxorubicin

Unlike conventional doxorubicin which shows extensive tissue distribution, PLD has a volume of distribution close to the blood volume (Table 1).<sup>27–29</sup> The clearance of PLD is reduced approximately 250-fold and the area under the concentration-time curve dramatically increased in comparison with doxorubicin. As a result the toxicity profile of PLD is closer to that of doxorubicin administered by continuous infusion than it is to doxorubicin administered by the more common bolus method.<sup>30</sup> Thus, myelosuppression, alopecia and cardiotoxicity are reduced but mucositis and palmar-plantar erythrodysesthesia (PPE), a toxicity rarely encountered with bolus doxorubicin, are increased. Preferential delivery of PLD to tumor tissue has been confirmed in animal models as well as in biopsy studies in patients with MBC and Kaposi’s sarcoma.<sup>29,31,32</sup>

The efficacy and safety of PLD monotherapy was evaluated in 2 phase III studies in patients with advanced breast cancer. O’Brien et al randomized 509 women with stage IIIB/IV disease to first-line PLD 50 mg/m<sup>2</sup> every 4 weeks (n = 254) or doxorubicin 60 mg/m<sup>2</sup> every 3 weeks (n = 255).<sup>33</sup> Prior adjuvant chemotherapy including anthracyclines was allowed provided the chemotherapy-free interval was greater than 12 months and the cumulative dose of prior doxorubicin did not exceed 300 mg/m<sup>2</sup>. Progression-free survival (PFS; 6.9 vs 7.8 months; HR 1.0; 95% CI 0.82 to 1.22), overall survival (OS; 21 vs 22 months; HR = 0.94; 95% CI 0.74 to 1.19), and ORR (33% vs 38%) were comparable but PLD was associated with significantly less cardiotoxicity (defined as a decrease of ≥20% from baseline if within normal range or ≥10% if LVEF became abnormal or CHF). Specifically, 10 patients treated with PLD experienced cardiac events in comparison to 48 patients treated with doxorubicin (HR 3.16; 95% CI 1.58 to 6.31). This included 10 cases of symptomatic CHF in the doxorubicin arm with no symptomatic CHF seen in the PLD arm. In the subgroup of patients who had received prior anthracyclines, the risk of a cardiac event was 7-fold higher for those patients receiving doxorubicin versus PLD. As expected, non-cardiac toxicities also differed between the two treatment arms. PLD was associated with less alopecia (7% vs 54%), vomiting (19 vs 31%) and neutropenia (4% vs 10%) but with increased stomatitis (22% vs 15%) and PPE (48% vs 2%). On the basis of these results PLD was approved in Europe as monotherapy for patients with MBC where there is an increased cardiac risk.

A second phase III trial evaluated PLD (50 mg/m<sup>2</sup> every 28 days) in 301 patients with taxane-refractory MBC and suggested similar efficacy to a comparator regimen of either vinorelbine of vinblastine plus mitomycin C.<sup>34</sup> Cardiac toxicity (defined as either a decrease of ≥15 points from baseline or a ≥5-point decrease from baseline with a level below the LLN) was observed in 22 patients, none of whom developed symptomatic CHF. The most frequent grade 3/4 toxicities observed in patients receiving PLD were PPE (19%),

**Table 1** Pharmacokinetics of non-liposomal and liposomal doxorubicin formulations

	Doxorubicin	Liposome-encapsulated doxorubicin	Pegylated liposomal doxorubicin
Volume of distribution	700 to 1100 L/m <sup>2</sup>	34 L/m <sup>2</sup>	1.93 L/m <sup>2</sup>
Clearance	24 to 73 L/h/m <sup>2</sup>	3 L/h/m <sup>2</sup>	0.030 L/h/m <sup>2</sup>
Terminal half-life	30 hours	16 hours	73.9 hours

stomatitis (5%), vomiting (4%), nausea (3%) and fatigue (3%). Alopecia occurred in only 3% of patients.

## Liposome-encapsulated doxorubicin

Pharmacokinetic analyses of LED indicate higher plasma levels of total doxorubicin (free and encapsulated) with a lower volume of distribution and lower clearance in comparison to non-liposomal doxorubicin (Table 1).<sup>35–38</sup> As with PLD, experimental data exist to support the hypothesis of enhanced accumulation within tumors.<sup>39</sup>

The clinical relevance of these pharmacokinetic (PK) differences is supported by data from three phase III trials, all of which demonstrated comparable efficacy with reduced toxicity for LED in comparison to non-liposomal doxorubicin. Harris et al randomized 224 patients with MBC to first line LED (n = 108) or non-liposomal doxorubicin (n = 116).<sup>40</sup> Exclusion criteria included cumulative anthracycline dose >300 mg/m<sup>2</sup>, LVEF <50%, history of significant cardiac disease and adjuvant chemotherapy within the previous 6 months. Both LED and non-liposomal doxorubicin were dosed at 75 mg/m<sup>2</sup> every 3 weeks. Cardiotoxicity (defined as LVEF decline on multi-gated acquisition scan [MUGA] scanning of 20 or more units from baseline to a final value ≥50%, or by 10 or more units to a final value <50%, or onset of CHF) was observed in 13% of patients treated with LED (including 2 cases of symptomatic CHF) compared to 29% of doxorubicin patients. Median cumulative doxorubicin dose at onset of cardiotoxicity was 785 mg/m<sup>2</sup> for LED versus 570 mg/m<sup>2</sup> for doxorubicin. The overall response rate was identical in both groups at 26% with no significant difference in median TTP. Lower rates of myelosuppression, nausea/vomiting and mucositis were recorded in the LED arm although these did not reach statistical significance.

Batist et al randomized 297 women with MBC to first-line cyclophosphamide 600 mg/m<sup>2</sup> with either LED 60 mg/m<sup>2</sup> or doxorubicin 60 mg/m<sup>2</sup> every 3 weeks.<sup>41</sup> Patients were at least 6 months from completion of adjuvant chemotherapy (adjuvant doxorubicin allowed provided cumulative dose <300 mg/m<sup>2</sup>) and had no significant cardiac morbidity. There was no difference in efficacy with an ORR of 43% in both treatment arms. Cardiotoxicity (defined as per Harris)<sup>40</sup> occurred in 6% of patients in the LED arm compared to 21% in the doxorubicin arm. Again there was a trend for reduced rates of common toxicities. On the basis of this pivotal trial, LED was licensed for the first-line treatment of MBC in combination with cyclophosphamide.

A smaller trial randomized 167 anthracycline-naïve patients with MBC to first-line cyclophosphamide 600 mg/m<sup>2</sup>

plus LED 75 mg/m<sup>2</sup> versus cyclophosphamide 600 mg/m<sup>2</sup> plus epirubicin 75 mg/m<sup>2</sup> every 3 weeks.<sup>42</sup> There was no significant difference in the primary endpoint of ORR (46% vs 39%) although TTP was longer for LED (7.7 vs 5.6 months; *P* = 0.022). There was no significant difference in the incidence of cardiotoxicity (12% vs 10%).

## Combination of PLD with cytotoxics

PLD has been studied in combination with a variety of cytotoxic agents in patients with MBC (Table 2).<sup>43–65</sup> All of the trials reported to date have been early phase investigatory studies with relatively small numbers of patients and should be interpreted accordingly.

### PLD and paclitaxel

Paclitaxel, a microtubule-stabilizing agent originally derived from the bark of the yew *Taxus brevifolia*, has significant single agent activity in breast cancer.<sup>81</sup> Paclitaxel with concomitant doxorubicin represents a highly active regimen in MBC.<sup>66,67</sup> However, the combination of doxorubicin and paclitaxel has been associated with increased cardiotoxicity thus making PLD an attractive alternative.<sup>68</sup>

Vorobiof and colleagues observed a high response rate (73%; 95% CI 55% to 86%) with PLD 30 mg/m<sup>2</sup> and paclitaxel 175 mg/m<sup>2</sup> administered 3 weekly. However, this was associated with the occurrence of grade 3 PPE (blistering, ulceration or swelling interfering with walking or normal daily activities) in 30% of patients.<sup>45</sup> The high response rate yet poor tolerability of this regimen was supported by a second study which was terminated early due to an unacceptably high rate of PPE.<sup>44</sup> Interestingly a recently reported phase I study conducted in a Taiwanese population with MBC demonstrated better tolerability when paclitaxel was administered at lower doses of 150 to 160 mg/m<sup>2</sup> in comparison to 175 mg/m<sup>2</sup>.<sup>47</sup>

Schwonzen and colleagues investigated an alternative schedule consisting of PLD 20 mg/m<sup>2</sup> every 2 weeks with weekly paclitaxel 80 mg/m<sup>2</sup>. The combination demonstrated a high response rate (48%) in a heavily pre-treated population but once more this was at the cost of significant PPE and mucositis and a lower dose was recommended for further study.<sup>43</sup> Excessive levels of mucositis and PPE were also evident in a phase I study which explored various dose levels of weekly paclitaxel with 4-weekly PLD.<sup>46</sup>

The relatively high frequency of PPE and mucositis identified across these studies may result from a PK interaction previously identified when paclitaxel was combined with



non-liposomal doxorubicin. Specifically, the administration of paclitaxel prior to doxorubicin was associated with reduced elimination of doxorubicin and its metabolites and a higher incidence of cardiac failure, probably reflecting competition of the Cremaphor vehicle with doxorubicin and its metabolites for P-glycoprotein-dependent hepatobiliary excretion.<sup>69,70</sup> A similar PK interaction does not occur with docetaxel (which is not formulated with a Cremaphor vehicle). This PK interaction appears to be subject to a high degree of interpatient variability with up to 10-fold increases in free doxorubicin seen in some patients after administration of paclitaxel.<sup>46</sup> A similar pharmacokinetic interaction has also been demonstrated for PLD.<sup>46,71</sup> Given the short half-life of conventional doxorubicin this PK interaction may be ameliorated by administering doxorubicin prior to paclitaxel with a washout period or by increasing the duration of the paclitaxel infusion.<sup>68</sup> However, the long half-life of PLD limits such approaches. For example, when PLD was administered on day 1 and paclitaxel on days 1, 8 and 15, elevations in free doxorubicin concentration were shown to occur after each paclitaxel infusion.<sup>46</sup>

Taken together, these data indicate that the combination of PLD with paclitaxel, at least at the doses and schedules studied to date, is poorly tolerated in patients with MBC. Given the palliative aim of chemotherapy and the lack of overall survival benefit identified for conventional anthracycline/taxane combination therapy such toxicity cannot be justified.

## PLD and docetaxel

Docetaxel is a semi-synthetic derivative of paclitaxel. Phase II studies in patients with MBC have evaluated both weekly and 3 weekly docetaxel in combination with PLD. Alexopoulos and colleagues administered PLD (30 mg/m<sup>2</sup> on day 1) and docetaxel (75 mg/m<sup>2</sup> on day 2) every 3 weeks to 44 patients with MBC, achieving an ORR of 64.3% (95% CI 49.8% to 78.8%).<sup>50</sup> This regimen was well tolerated with only 2 patients requiring dose modification for PPE and with febrile neutropenia occurring in 9% of patients. The mean reduction in LVEF from baseline was less than 4% with no patient experiencing a decrease in LVEF to less than 60%.

Morabito and colleagues conducted a phase I/II trial of PLD administered on day 1 and docetaxel on days 2 and 9 of a 3-weekly cycle. Dose-limiting toxicities (DLTs) were febrile neutropenia and PPE, identifying 35 mg/m<sup>2</sup> PLD/35 mg/m<sup>2</sup> docetaxel as the recommended phase II dose.<sup>49</sup> At this dose the ORR was 59.5% (95% CI 43.3% to 74.4%). This regimen was reasonably well tolerated, with stomatitis and PPE

(each occurring in 14% of patients) representing the most frequent grade 3 toxicities. There were no episodes of febrile neutropenia, consistent with observations that docetaxel is less myelosuppressive when administered on a weekly schedule.<sup>72</sup> No cardiotoxicity was identified.

## PLD and vinorelbine

Single agent vinorelbine, a vinca alkaloid and mitotic spindle poison, is widely used in MBC with ORRs of 40% to 44% in chemotherapy-naïve patients and 17% to 36% in pre-treated patients.<sup>73</sup> It has a favorable toxicity profile including a low incidence of alopecia. In the first phase I trial of PLD with vinorelbine in patients with MBC, Burstein and colleagues attempted to administer vinorelbine on days 1 and 8 of a 4 weekly cycle.<sup>51</sup> This was not feasible due to myelosuppression preventing administration of the day 8 vinorelbine but an alternative day 1 and 15 regimen was better tolerated and the recommended phase 2 dose was PLD 40 mg/m<sup>2</sup> on day 1 and vinorelbine 30 mg/m<sup>2</sup> on days 1 and 15 of a 28-day cycle. The findings of a second phase I trial were consistent with a recommended phase II dose of PLD 20 mg/m<sup>2</sup> (days 1 and 8) and vinorelbine 30 mg/m<sup>2</sup> (days 1 and 8) every 4 weeks.<sup>52</sup> DLTs in both trials consisted of febrile neutropenia and mucositis.

In 36 women with pre-treated MBC, PLD 40 mg/m<sup>2</sup> on day 1 and vinorelbine 25 mg/m<sup>2</sup> on days 1 and 15 of a 4-weekly cycle was associated with an ORR of 39% (95% CI 23% to 54.8%) and median TTP of 6.5 months and was well tolerated with a febrile neutropenia rate of 5% and low incidence of non-hematological toxicity.<sup>55</sup> The tolerability of this regimen in older patients was supported by a study which recruited 34 women  $\geq 65$  years of age (median 71; range 65 to 82) with previously untreated MBC.<sup>57</sup> Febrile neutropenia and grade 3 mucositis occurred in 9% and 14% of patients respectively and the ORR was 50% (95% CI 36% to 66%) with a median TTP of 8 months. In an effort to reduce toxicity further Martin and colleagues omitted the day 15 vinorelbine, evaluating PLD 35 mg/m<sup>2</sup> (day 1) + vinorelbine 30 mg/m<sup>2</sup> (day 1) every 4 weeks in 35 women, most of whom had received prior treatment for MBC. The ORR of 35% (95% CI 20% to 54%) and median TTP of 7 months compared favorably with the day 8/15 regimens although rates of grade 3 mucositis (15%) and febrile neutropenia (9%) were not appreciably lower.

Two phase II studies which evaluated day 1 and 8 vinorelbine have, in contrast to the Burstein study, found it feasible and well tolerated. PLD 40 mg/m<sup>2</sup> with vinorelbine 20 mg/m<sup>2</sup> was associated with a disappointing ORR of 17%

Table 2 Published trials of pegylated liposomal doxorubicin (PLD)/cytotoxic combination therapy for MBC

Agent/ Phase	Study	Population	Prior doxorubicin allowed?	Treatment (IV unless otherwise stated)	Efficacy		Selected toxicities (% pts experiencing grade 3/4)	Cardiotoxicity	Comments
					ORR	PFS/TTP			
Paclitaxel									
II	Schwonzen <sup>43</sup>	MBC, pretreated (n = 21)	Yes	PLD 20 mg/m <sup>2</sup> (d1) + paclitaxel 100 mg/m <sup>2</sup> (d1,8) every 2 weeks	48%	> 10 mo	Alopecia (all grades) 100% Neutropenia 62% PPE 29% Neuropathy 24% Mucositis 14%	None	PLD 15 mg/m <sup>2</sup> (d1) and paclitaxel 80 mg/m <sup>2</sup> (d1/8) recommended for further based study based on actual dose delivery achieved
II	Rigatos <sup>44</sup>	MBC, first line (n = 24)	Yes (adjuvant)	PLD 30 mg/m <sup>2</sup> (d1) + paclitaxel 175 mg/m <sup>2</sup> (d1) every 3 weeks	70%	7 mo	Alopecia 65% PPE 47% Neutropenia 22% Neurotoxicity 22% Myalgia 22%	I pt decreased LVEF	
II	Vorobio <sup>45</sup>	MBC, first line (n = 34)	Yes (adjuvant and ≥ 12 mo elapsed)	PLD 30 mg/m <sup>2</sup> (d1) + paclitaxel 175 mg/m <sup>2</sup> (d1) every 3 weeks	73%	10.4 mo	Alopecia (all grds) 78% PPE 30% Leucopenia 21% Febrile neutropenia 6% Neurotoxicity 3% DLT = mucositis, PPE, febrile neutropenia	Grade I/II drop in LVEF – 31%  No CHF No CHF	RP2D = PLD 35 mg/m <sup>2</sup> + paclitaxel 80 mg/m <sup>2</sup>
I	Bourgeois <sup>46</sup>	MBC, first line (n = 30)	Yes (adjuvant and >6 m elapsed; cumulative dose <300 mg/m <sup>2</sup> [or <600 mg/m <sup>2</sup> for epi])	Dose escalation: PLD 30–40 mg/m <sup>2</sup> (d1) + paclitaxel 80–100 mg/m <sup>2</sup> (d1, 8, 15) every 4 weeks	60%	12 mo	DLT = febrile neutropenia, PPE	None	RP2D = PLD 35 mg/m <sup>2</sup> + paclitaxel 160 mg/m <sup>2</sup> (d1)
I	Hong <sup>47</sup>	MBC with prior anthracycline exposure in adjuvant or meta- static setting (n = 23)	Yes (mandatory)	Dose escalation: PLD 30–40 mg/m <sup>2</sup> (d1) + paclitaxel 150–170 mg/m <sup>2</sup> (d1) every 3 weeks	52%	7.9 mo	DLT = febrile neutropenia, PPE	None	RP2D = PLD 35 mg/m <sup>2</sup> + paclitaxel 160 mg/m <sup>2</sup> (d1)
Docetaxel									
I	Sparano <sup>48</sup>	MBC or LABC, Up to one prior non-anthracycline non-taxane regimen for metastatic disease (n = 41)	Yes (adjuvant; cumulative dose <400 mg/m <sup>2</sup> )	Dose escalation: PLD 30–45 mg/m <sup>2</sup> (d1) + docetaxel 60–75 mg/m <sup>2</sup> (d1) every 3–4 weeks	52% (MBC) 88% (LABC)	–	DLT = febrile neutropenia, prolonged neutropenia, mucositis, infusion reaction	2 pt with LVEF decrease > 10% No CHF	RP2D = PLD 30 mg/m <sup>2</sup> (d1) + docetaxel 60 mg/m <sup>2</sup> (d1)
I/II	Morabito <sup>49</sup>	MBC or LABC, first line (n = 57)	Yes (adjuvant and > 12 mo elapsed; cumulative dose <300 mg/m <sup>2</sup> [or <450 mg/m <sup>2</sup> for epi])	RP2D = PLD 35 mg/m <sup>2</sup> (d1) + docetaxel 35 mg/m <sup>2</sup> (d2, 9) every 3 weeks	59%	9 mo	Mucositis 14% PPE 14% Neutropenia 9% Infusion reaction 7%	none	

II	Alexopoulos <sup>50</sup>	MBC, first line (n = 44)	Yes (adjuvant)	PLD 30 mg/m <sup>2</sup> (d1) + docetaxel 75 mg/m <sup>2</sup> (d2) every 3 weeks	64%	> 17 mo	Alopecia (all grds) 95% Neutropenia 18% Febrile neutropenia 9% PPE 2% Neurotoxicity 2%	None
<b>Vinorelbine</b>								
I	Burstein <sup>51</sup>	MBC with 0–3 prior chemotherapy regimens (n = 30)	Yes (cumulative dose ≤ 360 mg/m <sup>2</sup> )	Dose escalation: PLD 30–50 mg/m <sup>2</sup> (d1) + vinorelbine 25–30 mg/m <sup>2</sup> (d1,8 or d1,15) every 4 weeks	25%	–	DLT = neutropenia, PPE, mucositis, RP2D = PLD 40 mg/m <sup>2</sup> (d1) + Vinorelbine 30 mg/m <sup>2</sup> (d1, 15)	I pt with asymptomatic decrease in LVEF
I/II	Gebbia <sup>52</sup>	MBC, first-line (n = 30)	Yes (adjuvant and ≥ 12 m elapsed)	Phase II dose: PLD 20 mg/m <sup>2</sup> (d1,15) + vinorelbine 30 mg/m <sup>2</sup> (d1,15) every 4 weeks	68%	> 7 mo	Neutropenia 39% Mucositis 22% N/V 6%	I pt with asymptomatic decrease in LVEF > 15% No CHF
II	Rimassa <sup>53</sup>	MBC, first line (n = 23)	Yes (adjuvant and ≥ 12 mo elapsed; cumulative dose ≤ 450 mg/m <sup>2</sup> [or 900 mg/m <sup>2</sup> for ep1])	PLD 40 mg/m <sup>2</sup> (d1) + vinorelbine 20 mg/m <sup>2</sup> (d1, 8) every 4 weeks	17%	10 mo	Neutropenia 74% Mucositis 30% PPE 21%	none
II	Martin <sup>54</sup>	MBC with prior anthracycline exposure in adjuvant or metastatic setting (n = 35)	Yes (mandatory)	PLD 35 mg/m <sup>2</sup> (d1) + vinorelbine 30 mg/m <sup>2</sup> (d1) every 4 weeks	35%	7 mo	Alopecia (all grades) 53% Mucositis 15% Febrile neutropenia 9% PPE 6% Neurotoxicity 2%	3 pts with decline in LVEF to <50% No CHF
II	Ardavanis <sup>55</sup>	MBC with prior anthracycline and taxane (n = 36)	Yes (mandatory)	PLD 40 mg/m <sup>2</sup> (d1) + vinorelbine 25 mg/m <sup>2</sup> (d1,15) every 4 weeks	39%	6.5 mo	Alopecia (all grds) 25% Mucositis 6% Febrile neutropenia 3% Thrombocytopenia 3%	Asymptomatic decrease LVEF > 15 % – 11%
II	Chow <sup>56</sup>	Taxane and/or anthracycline pretreated MBC (n = 25)	Yes (adjuvant or metastatic setting)	PLD 30 mg/m <sup>2</sup> (d1) + vinorelbine 20 mg/m <sup>2</sup> (d1,8) every 3 weeks	36%	6.7 mo	Neutropenia 16% Mucositis 8%	None
II	Addeo <sup>57</sup>	MBC, first line, age ≥ 65 (n = 34)	Yes (adjuvant and ≥ 12 mo elapsed)	PLD 40 mg/m <sup>2</sup> (d1) + vinorelbine 25 mg/m <sup>2</sup> iv (d1), 60 mg/m <sup>2</sup> po (d15) every 4 weeks	50%	8 mo	Neutropenia 15% Febrile Neutropenia 9% Mucositis 6% Vomiting 4% PPE 1%	2 pt with decrease LVEF to <50%

(Continued)

Table 2 (Continued)

Agent/ Phase	Study	Population	Prior doxorubicin allowed?	Treatment (IV unless otherwise stated)	Efficacy		Selected toxicities (% pts experiencing grade 3/4)	Cardiotoxicity	Comments
					ORR	PFS/TTP			
Gemcitabine									
I	Rivera <sup>58</sup>	MBC, first-line and pretreated (n = 27)	Yes (adjuvant or metastatic setting)	Dose escalation: PLD 20–29 mg/m <sup>2</sup> (d1) + gemcitabine 800–1000 mg/m <sup>2</sup> (d1,8) every 3 weeks	33%	–	DLT = neutropenia, thrombocytopenia	None	RP2D = PLD 24 mg/m <sup>2</sup> (d1) + gemcitabine 800 mg/m <sup>2</sup> (d1,8)
II	Rivera <sup>59</sup>	MBC, first line (n = 49)	Yes (adjuvant and ≥2 mo elapsed)	PLD 24 mg/m <sup>2</sup> (d1) + gemcitabine 800 mg/m <sup>2</sup> (d1,8) every 3 weeks	52%	4.5 mo	Neutropenia 74% Febrile neutropenia 2% Thrombocytopenia 27% N/V 11% Mucositis 8% PPE 6%	1 pt symptomatic CHF	
II	Fabi <sup>60</sup>	MBC, first line or pretreated (n = 50)	Yes (adjuvant or metastatic setting; cumulative dose ≤350 mg/m <sup>2</sup> [or 480 mg/m <sup>2</sup> for epi])	PLD 25 mg/m <sup>2</sup> (d1) + gemcitabine 800 mg/m <sup>2</sup> iv (d1,8) every 3 weeks	44%	7 mo	Neutropenia 30% Febrile neutropenia 4% Mucositis 10% PPE 2%	2 pts with asymptomatic decrease LVEF > 15 % No CHF	
II	Ulrich-Pur <sup>61</sup>	MBC, > 1 prior regimen for metastatic disease (n = 34)	Yes (adjuvant or metastatic setting)	PLD 24 mg/m <sup>2</sup> (d1) + gemcitabine 800 mg/m <sup>2</sup> (d1,8) every 3 weeks	26%	7.5 mo	Neutropenia 44% Alopecia (all grds) 36% Mucositis 3% PPE 3%	No CHF	
I/II	Wong <sup>62</sup>	MBC, first line (n = 38)	Yes (adjuvant and ≥12 mo elapsed; cumulative dose ≤240 mg/m <sup>2</sup> )	Phase II dose: PLD 35 mg/m <sup>2</sup> (d1) + gemcitabine 1200 mg/m <sup>2</sup> (d1,8) every 3 weeks	83%	6.7 mo	Alopecia (all grades) 84% Mucositis 36% Neutropenia 56% Febrile neutropenia 4% PPE 4%	None	
II	Adamo <sup>63</sup>	MBC, first-line (n = 71)	Yes (adjuvant and > 12 mo elapsed; cumulative dose ≤350 mg/m <sup>2</sup> [or 450 mg/m <sup>2</sup> for epi])	PLD 25 mg/m <sup>2</sup> (d1) + gemcitabine 800 mg/m <sup>2</sup> (d1,8) every 3 weeks	35%	11 mo	Neutropenia 25% Mucositis 11% PPE 9%	1 pt with >20% decrease in LVEF No CHF	
Cyclophosphamide									
II	Overmoyer <sup>64</sup>	MBC, first line (n = 51)	Yes (adjuvant and > 12 mo elapsed; cumulative dose <300 mg/m <sup>2</sup> )	(i) PLD 50 mg/m <sup>2</sup> (d1) + cyclophosphamide 100 mg/m <sup>2</sup> po (d1–14) every 4 weeks (ii) PLD 30 mg/m <sup>2</sup> (d1) + cyclophosphamide 600 mg/m <sup>2</sup> (d1) every 3 weeks	51%	7.8 mo	Alopecia (all grades) 43% Mucositis 10% Neutropenia 39% PPE 20%	Asymptomatic decline in LVEF to <50% in 1 pt No CHF	Recommended dose: PLD 30 mg/m <sup>2</sup> + cyclophosphamide 600 mg/m <sup>2</sup> (d1) every 3 weeks



II	Kurtz <sup>65</sup>	MBC, first line, age 65–75 (n = 35)	Yes (adjuvant and > 12 mo elapsed; cumulative dose ≤ 300 mg/m <sup>2</sup> [or 750 mg/m <sup>2</sup> for epirubicin])	(iii) PLD 35 mg/m <sup>2</sup> (d1) + cyclophosphamide 600 mg/m <sup>2</sup> (d1) every 3 weeks	PLD 40 mg/m <sup>2</sup> + cyclophosphamide 500 mg/m <sup>2</sup> (d1) every 4 weeks	29%	8.8 mo	Mucositis 4 episodes PPE 1 episode	None
----	---------------------	-------------------------------------	---	---	--	-----	--------	---------------------------------------	------

**Abbreviations:** ORR, overall response rate; PFS, progression-free survival; TTP, time to progression; MBC, metastatic breast cancer; LABC, locally advanced breast cancer; DLT, dose-limiting toxicity; R2P2D, recommended phase II dose; LVEF, left ventricular ejection fraction; CHF, congestive heart failure; PPE, palmar-plantar erythrodysesthesia; epi, epirubicin.

in an Italian study.<sup>53</sup> However, an ORR of 36% (95% CI 17% to 55%) and median PFS of 6.7 months was observed in a heavily pre-treated population who received a 3-weekly regimen of PLD 30 mg/m<sup>2</sup> (day 1) + vinorelbine 20 mg/m<sup>2</sup> (days 1, 8).<sup>56</sup>

Across these studies there was an acceptably low rate of patients experiencing reductions in LVEF and there were no reported cases of symptomatic CHF.

## PLD and gemcitabine

Gemcitabine, an anti-metabolite, is an active agent in MBC with response rates of 14% to 37% as monotherapy and up to 75% when combined with taxanes.<sup>74</sup> Non-overlapping toxicity profiles and alternative mechanisms of action supported the evaluation of gemcitabine in combination with anthracyclines in MBC.

Rivera and colleagues enrolled 27 patients with MBC in a phase I study which initially explored a 4-weekly cycle with gemcitabine administered on days 1, 8 and 15.<sup>58</sup> However, myelosuppression typically precluded administration of the day 15 gemcitabine prompting evaluation of an alternative 3-weekly schedule with gemcitabine administered on days 1 and 8. This regimen was well tolerated with neutropenia and thrombocytopenia representing DLTs and showed promising signs of activity with 2 complete and 7 partial responses. PLD 24 mg/m<sup>2</sup> on day 1 and gemcitabine 800 mg/m<sup>2</sup> on days 1 and 8 every 3 weeks were the recommended doses for further investigation.

A subsequent phase II trial tested this regimen in 49 patients with previously untreated MBC.<sup>59</sup> The ORR was 52% (95% CI 37% to 67%) and median TTP 4.5 months. Toxicity was primarily hematological although this translated into only 1 episode of febrile neutropenia. The incidence of grade 3/4 non-hematological toxicity was low with PPE, mucositis and nausea/vomiting occurring in 6.3%, 8.5% and 10.6% of patients respectively. This low incidence of PPE likely reflects the lower dose of PLD administered.

Three other groups have conducted phase II trials using identical<sup>61,63</sup> or virtually identical<sup>60</sup> regimens. For example, among 71 patients with previously untreated MBC, a response rate of 39.1% (95% CI 27.1% to 50.9%) and median TTP of 11 months was observed.<sup>63</sup> The favorable toxicity profile was supported with only 1 case of febrile neutropenia and with grade 3/4 mucositis and PPE observed in 11.6% and 8.6% of patients respectively. In addition, 2 phase II trials have evaluated this regimen in patients pre-treated for MBC. A study conducted by Fabi et al recruited a heterogeneous

population with 46% of patients having received at least one prior chemotherapy regimen for metastatic disease.<sup>60</sup> Despite this an ORR of 44% (95% CI 30.2% to 57.8%) was observed. A similar toxicity profile was elicited with grade 3/4 neutropenia occurring in 30% of patients but febrile neutropenia seen in only 4%. Grade 3/4 mucositis and PPE occurred in 10% and 6% of patients respectively. The most common reasons for dose modification or delay were neutropenia and elevated transaminases. The activity of this regimen in pre-treated MBC was supported in a second trial which recruited 34 patients who had received 1 to 3 prior lines of chemotherapy for metastatic disease with most having received both anthracycline- and taxane-based regimens.<sup>61</sup> In this pre-treated population the ORR was 26% (95% CI 13.5% to 44.6%) and median TTP was 7.5 months. Despite prior chemotherapy myelosuppression was not significantly greater than that reported in the first-line studies and the rate of febrile neutropenia remained low. Similarly the incidence of grade 3/4 PPE and mucositis remained acceptably low (3% for both).

Taken together these studies support the activity and feasibility of PLD/gemcitabine combinations in MBC including in pre-treated patients. Patient acceptability is likely to be enhanced by the low rate of alopecia.

## PLD and cyclophosphamide

In 10 patients with previously untreated MBC PLD (50 mg/m<sup>2</sup> on d1) with oral cyclophosphamide (100 mg/m<sup>2</sup> on days 1 to 14 of a 4 weekly cycle) was associated with excessive toxicity, prompting Overmoyer and colleagues to investigate alternative schedules.<sup>64</sup> A 3-weekly regimen with PLD 30 mg/m<sup>2</sup> and iv cyclophosphamide 600 mg/m<sup>2</sup> on day 1 was reasonably well tolerated and associated with an ORR of 50%.

Kurtz has reported a phase II trial of first-line PLD (40 mg/m<sup>2</sup> on day 1) and cyclophosphamide (500 mg/m<sup>2</sup> iv on day 1) administered to 35 women with MBC aged 65 or greater.<sup>65</sup> The ORR was 28.6% but the incidence of grade 3/4 mucositis (11%) and neutropenia (31%) were considered high in this patient population.

Trudeau has presented the results of a phase II trial which recruited 73 women with MBC, all of whom had prior anthracycline exposure. Treatment consisted of PLD 35 mg/m<sup>2</sup> and cyclophosphamide 600 mg/m<sup>2</sup> every 3 weeks. The regimen appeared to be well tolerated with an asymptomatic >10% decline in LVEF occurring in 9% of patients and no symptomatic CHF. The ORR was 38%, supporting the concept of anthracycline rechallenge.<sup>75</sup>

## Combination of LED with cytotoxics

LED has been most extensively studied in combination with cyclophosphamide leading to approval of this regimen in the first-line treatment of MBC as discussed above.<sup>41,42,76,77</sup> However, the combination of LED with other cytotoxic agents has been less intensively studied than is the case for PLD. The early phase nature of these trials and the small numbers of patients treated should again be emphasized (Table 3).<sup>78–80</sup>

## LED and docetaxel

Mrozeck and colleagues conducted a dose escalation study of LED on day 1 and docetaxel on days 1 and 8 of a 3-weekly cycle.<sup>78</sup> Dose-limiting toxicities were febrile neutropenia and mucositis. In addition 2 patients (10%) developed symptomatic CHF. The ORR of 29% was lower than that observed in similar patients with either conventional doxorubicin or PLD/docetaxel combinations and the authors did not recommend further investigation of this particular regimen.

Schmid has recently reported the results of a phase II trial evaluating 3-weekly docetaxel (75 mg/m<sup>2</sup>) and LED (60 mg/m<sup>2</sup>) in 51 patients with previously untreated MBC.<sup>79</sup> The ORR was 50% and median TTP was 10 months (95% CI 6.9 to 13.1 months). However, there was a high rate of febrile neutropenia (23.5%) consistent with the relatively high drug doses used in this combination.

## LED and gemcitabine

Del Barco and colleagues encountered significant myelosuppression at an initial dose level of LED 60 mg/m<sup>2</sup> on day 1 and gemcitabine 1000 mg/m<sup>2</sup> on days 1 and 8 repeated every 3 weeks.<sup>80</sup> A lower dose of LED 50 mg/m<sup>2</sup> and gemcitabine 900 mg/m<sup>2</sup> was better tolerated and was associated with an ORR of 51.1% (95% CI 36% to 66%) and median time to progression of 12 months in women with previously untreated MBC or locally advanced breast cancer (LABC). Toxicity was primarily hematological with a 9% incidence of febrile neutropenia. Major non-hematological toxicities were elevated liver enzymes and stomatitis (grade 3/4: 21% and 12%, respectively).

## Combination of liposomal doxorubicin with trastuzumab

Around 20% of breast cancers overexpress the human epidermal growth factor receptor 2 (Her2) and display a more aggressive phenotype.<sup>81</sup> The ability to directly target Her2 with trastuzumab, a humanized murine monoclonal

Table 3 Published trials of liposome-encapsulated doxorubicin (LED)/cytotoxic combination therapy for MBC

Agent/ Phase	Study	Population	Prior doxorubicin allowed?	Treatment (iv unless otherwise stated)	Efficacy		Selected toxicities (% pts experiencing grade 3/4)	Cardiotoxicity	Comments
					ORR	PFS/TTP			
Cyclophosphamide									
II	Valero <sup>76</sup>	MBC, first line (n = 41)	Yes	LED 60 mg/m <sup>2</sup> (d1) + cyclophosphamide 500 mg/m <sup>2</sup> (d1) + 5-FU 500 mg/m <sup>2</sup> (d1, 8) every 3 weeks	73%	8.4 m	Febrile neutropenia 24% Mucositis 15% Nausea/vomiting 12%	2 pts decrease LVEF below 40% No CHF	
III	Batist <sup>41</sup>	MBC, first line (n = 297)	Yes (adjuvant and >6 mo elapsed; cumulative dose ≤300 mg/m <sup>2</sup> )	Cyclophosphamide 600 mg/m <sup>2</sup> (d1) + LED 60 mg m <sup>2</sup> (d1) (n = 142) OR doxorubicin 60 mg/m <sup>2</sup> (d1) (n = 155)	LED vs dox 43% vs 43%	LED vs dox 5.1 mo vs 5.5 m (ns)	LED vs dox Anemia 23 vs 27% Thrombocytopenia 22 vs 20% Neutropenia 61 vs 75%* Neutropenic fever 9 vs 13% Nausea/vomiting 13 vs 16% Stomatitis/mucositis 4 vs 7% Diarrhea 3 vs 8% Asthenia/fatigue 6 vs 5% Alopecia (all grds) 91 vs 95% P = 0.02	Protocol-defined cardiotoxicity: 6% vs 21% (P = 0.0001) CHF 0% vs 3% (P = 0.02)	
III	Chan <sup>42</sup>	MBC, first line (n = 160)	No	Cyclophosphamide 600 mg/m <sup>2</sup> (d1) + LED 75 mg/m <sup>2</sup> (d1) (n = 80) OR epirubicin 75 mg/m <sup>2</sup> (d1) (n = 80)	LED vs epi 46% vs 39% (n.s)	LED vs epi 7.7 mo vs 5.6 m (P = 0.02)	LED vs epi Anemia 25 vs 14% Neutropenia 87 vs 67%* Febrile neutropenia 5 vs 1% Nausea/vomiting 21 vs 19% Mucositis 7 vs 0% <sup>§</sup> Diarrhea 1 vs 1% Asthenia/fatigue 0 vs 1% Alopecia (all grds) 87 vs 85% *P = 0.004; <sup>§</sup> P = 0.03	Protocol-defined cardiotoxicity: 11.8 vs 10.2% No CHF	
II	Giotta <sup>77</sup>	MBC, first line (n = 67)	Yes (adjuvant and >12 mo elapsed)	LED 60 mg/m <sup>2</sup> (d1) + cyclophosphamide 600 mg/m <sup>2</sup> (d1) every 3 weeks	64%		Leucopenia 7%		1 pt experienced asymptomatic decline in LVEF No CHF
Docetaxel									
I	Mrozek <sup>78</sup>	MBC, first line (n = 21)	Yes (adjuvant and >6 m elapsed; cumulative dose < ≤300 mg/m <sup>2</sup> )	Dose escalation: LED (d1) + docetaxel (d1, 8) every 3 weeks	29%	8.8 mo	DLTs = mucositis + febrile neutropenia	1 pt asymptomatic decrease in LVEF 2 pts developed CHF	Further evalu- ation of this schedule not recommended
(Continued)									

Table 3 (Continued)

Agent/ Phase	Study	Population	Prior doxorubicin allowed?	Treatment (iv unless otherwise stated)	Efficacy		Selected toxicities (% pts experiencing grade 3/4)	Cardiotoxicity	Comments
					ORR	PFS/TTP			
Gemcitabine									
I/II	Del Barco <sup>80</sup>	MBC or LABC, first line (n = 53)	Yes (adjuvant and >12 mo elapsed; cumulative dose <300 mg/m <sup>2</sup> [or <500 mg/m <sup>2</sup> for epi])	Phase II dose: LED 55 mg/m <sup>2</sup> (d1) + gemcitabine 900 mg/m <sup>2</sup> (d1,8) every 21 days	51%	12 mo	(Phase II) Neutropenia 48% Elevated LFTs 21% Mucositis 12% Febrile neutropenia 9% Nausea 8% Diarrhea 8%	4 pts with asymptomatic decrease in LVEF No CHF	

**Abbreviations:** dox, doxorubicin; ORR, overall response rate; PFS, progression-free survival; TTP, time to progression; MBC, metastatic breast cancer; LABC, locally advanced breast cancer; DLT, dose-limiting toxicity; LVEF, left ventricular ejection fraction; CHF, congestive heart failure; epi, epirubicin.

antibody, has been a major advance in the treatment of this subset of breast cancer.<sup>81</sup> Preclinical data which demonstrated enhanced antitumor efficacy for trastuzumab in combination with doxorubicin or paclitaxel<sup>82</sup> were validated clinically with the demonstration of significantly increased RR, TTP and OS for patients with MBC treated with first-line chemotherapy plus trastuzumab versus chemotherapy alone.<sup>83</sup> Subsequent trials established significant benefits for trastuzumab in the adjuvant treatment of Her2-positive early breast cancer.<sup>84,85</sup>

Whether Her2-positivity may specifically predict for anthracycline sensitivity has been an area of controversy. Retrospective analyses of certain adjuvant trials such as NSABP-B11<sup>86</sup> and the Canadian MA.5 trial,<sup>87</sup> together with a recent meta-analysis,<sup>88</sup> have suggested that any incremental benefit gained by the addition of anthracyclines is confined to patients with Her2-positive disease. In vitro data do not support a direct mechanistic link between Her2 overexpression and anthracycline sensitivity.<sup>89</sup> One interpretation has been that Her2-positivity may actually reflect co-amplification of the TOP2A gene which is situated nearby on chromosome 17 and which encodes topoisomerase 2 alpha, a major anthracycline target. Although biologically plausible, the significance of topoisomerase 2 alpha amplification remains uncertain.<sup>90</sup> Indeed an analysis of the NEAT and MA.5 trials presented at the 2008 San Antonio Symposium suggested that polysomy of chromosome 17, rather than Her2 or TOP2A amplification per se, may be the strongest predictor of anthracycline sensitivity.<sup>91</sup> At present the important question of whether patients can be selected to receive anthracyclines or not on the basis of Her2 or TOP2A amplification or chromosome 17 polysomy remains an area of intense study and debate.<sup>92,93</sup>

Clinical trials determined cardiotoxicity, manifesting as reduced LVEF and CHF, to be a major clinical toxicity of trastuzumab.<sup>94</sup> The development of dilated cardiomyopathy in mice with conditional knockout of Her2 in the myocardium confirmed a direct role for Her2 signaling in the maintenance of the myocardium.<sup>95</sup> The pathogenesis of trastuzumab-induced cardiotoxicity is clinically and mechanistically distinct to that of anthracyclines; it is not dose-dependent, ultra-structural signs of myocardial damage are lacking, and it is reversible with discontinuation of therapy.<sup>96</sup> However, trastuzumab does appear to sensitize the myocardium to anthracycline-mediated damage.<sup>97</sup> This was evident in the pivotal trial of trastuzumab in MBC in which an unacceptably high rate of cardiotoxicity (27%; two-thirds of which were New York Heart association Class III or IV) was evident in patients receiving concomitant trastuzumab/doxorubicin.<sup>83</sup> Thus, while taxane/trastuzumab combination therapy has

become standard, the concomitant administration of anthracyclines with trastuzumab has, for the most part, been avoided. However, the inherently lower cardiotoxicity of liposomal doxorubicin formulations has prompted the evaluation of both PLD<sup>98–103</sup> and LED<sup>104–107</sup> in combination with trastuzumab (Table 4).

## PLD and trastuzumab

PLD at doses of 30 to 50 mg/m<sup>2</sup> every 3 or 4 weeks has been combined with both weekly and 3-weekly trastuzumab in a series of phase II trials. ORRs up to 52% have been reported in the first-line setting, with ORRs of 22% to 53% observed when pre-treated patients are included. For example, Chia et al conducted a phase II trial of first-line PLD (50 mg/m<sup>2</sup> every 4 weeks) and weekly trastuzumab in 30 patients with previously untreated MBC.<sup>99</sup> LVEF was assessed using serial MUGA scans performed at baseline, after every second cycle of PLD and trastuzumab, and at 4 to 6 months and 12 months post-treatment completion. The primary objective was to assess the rate of cardiotoxicity (defined as clinical signs and symptoms of CHF in association with a  $\geq 10\%$  decline in LVEF from baseline and a value below the LLN; a  $\geq 15\%$  decline from baseline in LVEF in an asymptomatic patient regardless of the absolute value; or a less than 10% decline from baseline in LVEF in an asymptomatic patient and an absolute value less than 45% on MUGA scan). The mean LVEF at baseline was 62.8% declining to 58.3% after cycle 6. There were no episodes of symptomatic CHF and no patient had a decline in LVEF to less than 40% or had a  $\geq 10\%$  decline in LVEF with an absolute value less than 45% during the course of the study. The protocol defined cardiotoxicity rate was 10% (95% CI 2.1% to 26.5%), leading the authors to conclude that further investigation was warranted. Similar rates of cardiotoxicity have been reported in other trials of PLD and trastuzumab with symptomatic CHF occurring infrequently. For instance, in 46 patients treated with a PLD/carboplatin/trastuzumab regimen only 1 patient experienced a decline in LVEF  $> 15\%$  and there were no cases of symptomatic CHF.<sup>101</sup> Across the trials non-cardiac toxicity was as expected with the exception of the E3198 trial in which the addition of docetaxel was associated with an unacceptable incidence of grade III PPE.<sup>98</sup> Taken together these studies suggest it is safe and feasible to co-administer PLD and trastuzumab with appropriate cardiac monitoring and support further evaluation.

## LED and trastuzumab

Theodoulou and colleagues presented the first data addressing the combination of LED with trastuzumab in patients with

MBC and previous anthracycline exposure.<sup>104</sup> The cardiac safety profile was acceptable with one of 37 patients experiencing symptomatic CHF and the ORR was 57%.

Two studies which evaluated the combination of LED and docetaxel with trastuzumab were presented at the 2008 San Antonio Breast Cancer Symposium. Venturini and colleagues treated 31 anthracycline-naïve women with LED 50 mg/m<sup>2</sup> and docetaxel 75 mg/m<sup>2</sup> every 3 weeks along with weekly trastuzumab.<sup>106</sup> The mean LVEF at baseline was  $62.8 \pm 7.1\%$ , with a decrease to  $60.2 \pm 6.5\%$  at cycle 2 and did not change significantly thereafter. Three patients experienced cardiotoxicity, defined as a decrease in LVEF to less than 45% or a 20% decrease in LVEF from baseline. Symptomatic CHF occurred in 1 patient. A second study, presented by Amadori, enrolled 46 women with previously untreated MBC or LABC.<sup>105</sup> Treatment was with LED 50 mg/m<sup>2</sup> on day 1 and docetaxel 30 mg/m<sup>2</sup> on days 2 and 9 every three weeks together with weekly herceptin. Again the incidence of cardiotoxicity was acceptable with 2 patients experiencing a fall in LVEF below 50% and 2 patients a decrease  $\geq 15\%$  with respect to baseline. There were no cases of symptomatic CHF. Both trials reported similar response rates (65% and 57% respectively).

Cortes has recently reported the results of a Spanish trial in which 69 women with locally advanced or MBC were treated with LED (50 mg/m<sup>2</sup>) every 3 weeks together with weekly paclitaxel (80 mg/m<sup>2</sup>) and trastuzumab.<sup>107</sup> Asymptomatic protocol-defined cardiotoxicity (decline in LVEF  $\geq 10\%$  resulting in LVEF  $< 50\%$ ; LVEF  $< 40\%$ ; any absolute decline  $\geq 20\%$ ) was observed in 12 patients but there were no cases of symptomatic CHF. The regimen appeared highly active with response rates of 100% in LABC and 96% in MBC. On this basis the Spanish Breast Cancer Cooperative Group have initiated a phase III trial to compare LED, paclitaxel and trastuzumab versus paclitaxel and trastuzumab alone in the first-line treatment of MBC.

## Conclusions and future perspectives

Both PLD and LED have demonstrated equivalent efficacy and reduced cardiotoxicity in comparison to conventional doxorubicin in patients with MBC. This has prompted their evaluation both as monotherapies and in combination with a range of cytotoxics as described above. At present LED with cyclophosphamide is the only approved liposomal doxorubicin-based combination. The further development of PLD or LED-based combination therapy is particularly attractive in certain clinical situations:

- In patients who would be denied further anthracycline-based therapy at the time of progression based on prior



Table 4 Trials of liposomal doxorubicins and trastuzumab for MBC

Agent/ Phase	Study	Population	Prior doxorubicin allowed?	Treatment (iv unless otherwise stated)	Efficacy	Selected toxicities (% pts experiencing grade 3/4)	Cardiotoxicity	Comments	
PLD									
II	Wolff <sup>98</sup>	Her2 +ve and -ve MBC (n = 26)	No	PLD 30 mg/m <sup>2</sup> (d1) + docetaxel 60 mg/m <sup>2</sup> (d1) every 3 weeks with weekly trastuzumab 4 mg/kg loading dose then 2 mg/kg thereafter if Her2 +ve	Not reported	PPE 40%	No grade 3 or 4 cardiotoxicity	Regimen not feasible due to rate of PPE	
II	Chia <sup>99</sup>	Her2 +ve MBC, first line (n = 30)	Yes (adjuvant; cumulative dose ≤300 mg/m <sup>2</sup> [or 720 mg/m <sup>2</sup> for epi])	PLD 50 mg/m <sup>2</sup> (d1) every 4 weeks and weekly trastuzumab 4 mg/kg loading dose then 2 mg/kg thereafter	52%	12 mo	PPE 30% Neutropenia 27% Mucositis 3%	3 pts experienced asymptomatic decline in LVEF > 15%	
II	Andreopoulou <sup>100</sup>	Her2 +ve MBC, first line or pretreated (n = 12)	Yes (adjuvant or metastatic setting)	PLD 30 mg/m <sup>2</sup> (d1) every 3 weeks + weekly trastu- zumab 4 mg/kg loading dose then 2 mg/kg thereafter	0%	-	Neutropenia 17% Hypersensitivity 17% Mucositis 8% Rash 8%	4 pts experienced grade 2/3 LVEF decrease	
II	Colle <sup>101</sup>	Her2 +ve and -ve MBC, ≤1 prior regimen for MBC (n = 129)	Yes (adjuvant and >1 year elapsed)	PLD30 mg/m <sup>2</sup> (d1) and carboplatin AUC = 5 (d1) every 28 days (Arm 1) + trastuzumab 8 mg/kg loading dose then 4 mg/kg on (d1), 15 thereafter (Her2 +ve pts; Arm 2)	Arm 1/Arm 2 30%/53%	Arm 1/Arm 2 5.4 mo/ 10.1 mo	Arm 1/Arm 2 Neutropenia 25%/35% N/V 2%/9% Mucositis 1%/2%	1 pt in Arm 2 >15% decrease in LVEF; No CHF	Grade 2 alopecia rare (<6.5%)
II	Christodoulou <sup>102</sup>	Her2 +ve MBC, prior taxane for adjuvant or metastatic disease (n = 37)	Yes (adjuvant)	PLD 30 mg/m <sup>2</sup> (d1) + trastuzumab 8 mg/kg loading dose then 6 mg/kg thereafter every 3 weeks	22%	6.5 mo	Hypersensitivity 5% PPE 3%	2 pts experienced grade 1 cardiotoxicity	
II	Sticker <sup>103</sup>	Her2 +ve MBC, first and second line (n = 16)	Yes (adjuvant or metastatic; cumulative dose ≤400 mg/m <sup>2</sup> [or ≤600 mg/m <sup>2</sup> for epi])	PLD 40 mg/m <sup>2</sup> (d1) every 4 weeks + weekly trastuzumab 4 mg/kg loading dose then 2 mg/kg thereafter	33%	9.7 mo	Hypersensitivity 12% PPE 6%	2 pts with asymptomatic decrease in LVEF; 1 pt symptomatic CHF	
LED									
I/II	Theodoulou <sup>104</sup>	Her2 +ve MBC, first or second line (n = 37)	Yes (adjuvant or metastatic; cumulative dose ≤400 mg/m <sup>2</sup> )	LED 60 mg/m <sup>2</sup> (d1) every 3 weeks and weekly trastuzumab 4 mg/kg loading dose then 2 mg/kg thereafter	58%	-	Nausea 5.4% Febrile neutropenia 2/203 cycles	1 pt asymptomatic decline in LVEF; 1 pt CHF	

II	Venturini <sup>106</sup>	Her2 +ve MBC, first line (n = 31)	No	LED 50 mg/m <sup>2</sup> (d1) and docetaxel 75 mg/m <sup>2</sup> (d1) every 3 weeks and trastuzumab 4 mg/kg loading then 2 mg/kg weekly	65%	13 mo	Incidence not reported	3 pts with decrease in LVEF to less than 45% or a 20% decrease in LVEF from baseline; 1 pt with CHF
I/II	Cortes <sup>107</sup>	Locally advanced and MBC, Her2 +ve (n = 69)	No	Phase II dose: LED 50 mg/m <sup>2</sup> (d1) + paclitaxel 80 mg/m <sup>2</sup> (d1, 8, 15) every 3 weeks + herceptin 4mg/kg loading then 2 mg/kg weekly	98%	22.1 mo (MBC pts)	Febrile neutropenia 20.4% Mucositis 7.4% Diarrhea 7.4%	17% asymptomatic declines in LVEF No CHF

**Abbreviations:** ORR, overall response rate; PFS, progression-free survival; TTP, time to progression; MBC, metastatic breast cancer; LABC, locally advanced breast cancer; LVEF, left ventricular ejection fraction; CHF, congestive heart failure; PPE, palmar-plantar erythrodysesthesia; epi, epirubicin.

cumulative exposure to conventional anthracyclines. Both PLD and LED are active in patients with progression of disease occurring at least 6–12 months after prior anthracycline therapy.<sup>33,34,108,109</sup> The ability to maximize the therapeutic benefit of anthracyclines by re-challenging appropriate patients has increased in significance with the rising proportion of patients receiving both anthracyclines and taxanes in the adjuvant setting.

- In combination with Her2-directed therapies. The phase I/II trials discussed above have provided reassuring cardiac safety data for the combination of liposomal anthracyclines with trastuzumab although randomized phase III data are not yet available. Her2 can also be targeted with lapatinib, a small-molecule tyrosine kinase inhibitor, and investigation of this agent with PLD is ongoing.

Finally, the attraction of liposomal anthracyclines in the adjuvant setting, where minimization of late toxicity is crucial, is evident. Indeed, the data elicited in the metastatic setting lend clear support to the evaluation of adjuvant liposomal doxorubicin-based combination therapy. This may be of particular interest in the setting of Her2-positive breast cancer, an area to be addressed by the Breast Cancer Adjuvant Caelyx Herceptin (BACH) study.<sup>82</sup>

## Disclosures

The authors disclose no conflicts of interest.

## References

1. Effects of chemotherapy and hormonal therapy for early breast cancer on recurrence and 15-year survival: an overview of the randomised trials. *Lancet*. 2005;365(9472):1687–1717.
2. Li CI, Malone KE, Daling JR. Differences in breast cancer stage, treatment, and survival by race and ethnicity. *Arch Intern Med*. 2003;163(1):49–56.
3. O'Shaughnessy J, Miles D, Vukelja S, et al. Superior survival with capecitabine plus docetaxel combination therapy in anthracycline-pretreated patients with advanced breast cancer: phase III trial results. *J Clin Oncol*. 2002;20(12):2812–2823.
4. Albain KS, Nag SM, Calderillo-Ruiz G, et al. Gemcitabine plus Paclitaxel versus Paclitaxel monotherapy in patients with metastatic breast cancer and prior anthracycline treatment. *J Clin Oncol*. 2008;26(24):3950–3957.
5. Sledge GW, Neuberg D, Bernardo P, et al. Phase III trial of doxorubicin, paclitaxel, and the combination of doxorubicin and paclitaxel as front-line chemotherapy for metastatic breast cancer: an intergroup trial (E1193). *J Clin Oncol*. 2003;21(4):588–592.
6. Paridaens R, Biganzoli L, Bruning P, et al. Paclitaxel versus doxorubicin as first-line single-agent chemotherapy for metastatic breast cancer: a European Organization for Research and Treatment of Cancer Randomized Study with cross-over. *J Clin Oncol*. 2000;18(4):724–733.
7. Barrett-Lee PJ, Dixon JM, Farrell C, et al. Expert opinion on the use of anthracyclines in patients with advanced breast cancer at cardiac risk. *Ann Oncol*. 2009.
8. Lefrak EA, Pitha J, Rosenheim S, Gottlieb JA. A clinicopathologic analysis of adriamycin cardiotoxicity. *Cancer*. 1973;32(2):302–314.

9. Billingham ME, Mason JW, Bristow MR, Daniels JR. Anthracycline cardiomyopathy monitored by morphologic changes. *Cancer Treat Rep*. 1978;62(6):865–872.
10. Mackay B, Ewer MS, Carrasco CH, Benjamin RS. Assessment of anthracycline cardiomyopathy by endomyocardial biopsy. *Ultrastruct Pathol*. 1994;18(1–2):203–211.
11. Vergely C, Delemasure S, Cottin Y, Rochette L. Preventing the cardiotoxic effects of anthracyclines: from basic concepts to clinical data. *Heart Metab*. 2007;35:1–7.
12. Von Hoff DD, Layard MW, Basa P, et al. Risk factors for doxorubicin-induced congestive heart failure. *Ann Intern Med*. 1979;91(5):710–717.
13. Swain SM, Whaley FS, Ewer MS. Congestive heart failure in patients treated with doxorubicin: a retrospective analysis of three trials. *Cancer*. 2003;97(11):2869–2879.
14. Ryberg M, Nielsen D, Skovsgaard T, Hansen J, Jensen BV, Dombernowsky P. Epirubicin cardiotoxicity: an analysis of 469 patients with metastatic breast cancer. *J Clin Oncol*. 1998;16(11):3502–3508.
15. Ryberg M, Nielsen D, Cortese G, Nielsen G, Skovsgaard T, Andersen PK. New insight into epirubicin cardiac toxicity: competing risks analysis of 1097 breast cancer patients. *J Natl Cancer Inst*. 2008;100(15):1058–1067.
16. Doyle JJ, Neugut AI, Jacobson JS, Grann VR, Hershman DL. Chemotherapy and cardiotoxicity in older breast cancer patients: a population-based study. *J Clin Oncol*. 2005;23(34):8597–8605.
17. Lipshultz SE, Lipsitz SR, Mone SM, et al. Female sex and drug dose as risk factors for late cardiotoxic effects of doxorubicin therapy for childhood cancer. *N Engl J Med*. 1995;332(26):1738–1743.
18. Hershman DL, McBride RB, Eisenberger A, Tsai WY, Grann VR, Jacobson JS. Doxorubicin, cardiac risk factors, and cardiac toxicity in elderly patients with diffuse B-cell non-Hodgkin's lymphoma. *J Clin Oncol*. 2008;26(19):3159–3165.
19. Fumoleau P, Roche H, Kerbrat P, et al. Long-term cardiac toxicity after adjuvant epirubicin-based chemotherapy in early breast cancer: French Adjuvant Study Group results. *Ann Oncol*. 2006;17(1):85–92.
20. Pihkala J, Saarinen UM, Lundstrom U, et al. Myocardial function in children and adolescents after therapy with anthracyclines and chest irradiation. *Eur J Cancer*. 1996;32A(1):97–103.
21. Legha SS, Benjamin RS, Mackay B, et al. Reduction of doxorubicin cardiotoxicity by prolonged continuous intravenous infusion. *Ann Intern Med*. 1982;96(2):133–139.
22. Grenier MA, Lipshultz SE. Epidemiology of anthracycline cardiotoxicity in children and adults. *Semin Oncol*. 1998;25(4 Suppl 10):72–85.
23. UK Clinical Research Network. BETTER-CARE Study. <http://public.ukcrn.org.uk/Search/StudyDetail.aspx?StudyID=1516>. Accessed July 7th, 2009.
24. van Dalen EC, Caron HN, Dickinson HO, Kremer LC. Cardioprotective interventions for cancer patients receiving anthracyclines. *Cochrane Database Syst Rev*. 2008(2):CD003917.
25. Hensley ML, Hagerty KL, Kewalramani T, et al. American Society of Clinical Oncology 2008 clinical practice guideline update: use of chemotherapy and radiation therapy protectants. *J Clin Oncol*. 2009;27(1):127–145.
26. Muggia FM. Doxorubicin-polymer conjugates: further demonstration of the concept of enhanced permeability and retention. *Clin Cancer Res*. 1999;5(1):7–8.
27. Pharmacia Ltd. Doxorubicin – Summary of product characteristics. [http://emc.medicines.org.uk/medicine/20555/SPC/Doxorubicin+Solution+for+Injection+\(Pharmacia+Ltd\)](http://emc.medicines.org.uk/medicine/20555/SPC/Doxorubicin+Solution+for+Injection+(Pharmacia+Ltd)). Accessed Apr 27th, 2009.
28. Schering-Plough Ltd. Caelyx – Summary of Product Characteristics. <http://emc.medicines.org.uk/medicine/7017/SPC/Caelyx+2mg+ml+concentrate+for+solution+for+infusion>. Accessed Apr 27th, 2009.
29. Gabizon A, Shmeeda H, Barenholz Y. Pharmacokinetics of pegylated liposomal Doxorubicin: review of animal and human studies. *Clin Pharmacokinet*. 2003;42(5):419–436.
30. Hortobagyi GN, Frye D, Buzdar AU, et al. Decreased cardiac toxicity of doxorubicin administered by continuous intravenous infusion in combination chemotherapy for metastatic breast carcinoma. *Cancer*. 1989;63(1):37–45.
31. Northfelt DW, Martin FJ, Working P, et al. Doxorubicin encapsulated in liposomes containing surface-bound polyethylene glycol: pharmacokinetics, tumor localization, and safety in patients with AIDS-related Kaposi's sarcoma. *J Clin Pharmacol*. 1996;36(1):55–63.
32. Symon Z, Peyser A, Tzemach D, et al. Selective delivery of doxorubicin to patients with breast carcinoma metastases by stealth liposomes. *Cancer*. 1999;86(1):72–78.
33. O'Brien ME, Wigler N, Inbar M, et al. Reduced cardiotoxicity and comparable efficacy in a phase III trial of pegylated liposomal doxorubicin HCl (CAELYX/Doxil) versus conventional doxorubicin for first-line treatment of metastatic breast cancer. *Ann Oncol*. 2004;15(3):440–449.
34. Keller AM, Mennel RG, Georgoulas VA, et al. Randomized phase III trial of pegylated liposomal doxorubicin versus vinorelbine or mitomycin C plus vinblastine in women with taxane-refractory advanced breast cancer. *J Clin Oncol*. 2004;22(19):3893–3901.
35. Swenson CE, Bolcsak LE, Batist G, et al. Pharmacokinetics of doxorubicin administered i.v. as Myocet (TLC D-99; liposome-encapsulated doxorubicin citrate) compared with conventional doxorubicin when given in combination with cyclophosphamide in patients with metastatic breast cancer. *Anticancer Drugs*. 2003;14(3):239–246.
36. Conley BA, Egorin MJ, Whitacre MY, Carter DC, Zuhowski EG, Van Echo DA. Phase I and pharmacokinetic trial of liposome-encapsulated doxorubicin. *Cancer Chemother Pharmacol*. 1993;33(2):107–112.
37. Cowens JW, Creaven PJ, Greco WR, et al. Initial clinical (phase I) trial of TLC D-99 (doxorubicin encapsulated in liposomes). *Cancer Res*. 1993;53(12):2796–2802.
38. Cephalon Ltd. Myocet – Summary of Product Characteristics. <http://emc.medicines.org.uk/medicine/5945/SPC/Myocet>. Accessed Apr 27th, 2009.
39. Mayer LD, Bally MB, Cullis PR, Wilson SL, Emerman JT. Comparison of free and liposome encapsulated doxorubicin tumor drug uptake and antitumor efficacy in the SC115 murine mammary tumor. *Cancer Lett*. 1990;53(2–3):183–190.
40. Harris L, Batist G, Belt R, et al. Liposome-encapsulated doxorubicin compared with conventional doxorubicin in a randomized multicenter trial as first-line therapy of metastatic breast carcinoma. *Cancer*. 2002;94(1):25–36.
41. Batist G, Ramakrishnan G, Rao CS, et al. Reduced cardiotoxicity and preserved antitumor efficacy of liposome-encapsulated doxorubicin and cyclophosphamide compared with conventional doxorubicin and cyclophosphamide in a randomized, multicenter trial of metastatic breast cancer. *J Clin Oncol*. 2001;19(5):1444–1454.
42. Chan S, Davidson N, Juozaityte E, et al. Phase III trial of liposomal doxorubicin and cyclophosphamide compared with epirubicin and cyclophosphamide as first-line therapy for metastatic breast cancer. *Ann Oncol*. 2004;15(10):1527–1534.
43. Schwonzen M, Kurbacher CM, Mallmann P. Liposomal doxorubicin and weekly paclitaxel in the treatment of metastatic breast cancer. *Anticancer Drugs*. 2000;11(9):681–685.
44. Rigatos SK, Tsavdaridis D, Athanasiadis A, Stathopoulos JG, Stathopoulos GP. Paclitaxel and liposomal doxorubicin (Caelyx) combination in advanced breast cancer patients: a phase II study. *Oncol Rep*. 2003;10(6):1817–1819.
45. Vorobiof DA, Rapoport BL, Chasen MR, et al. First line therapy with paclitaxel (Taxol) and pegylated liposomal doxorubicin (Caelyx) in patients with metastatic breast cancer: a multicentre phase II study. *Breast*. 2004;13(3):219–226.
46. Bourgeois H, Ferru A, Lortholary A, et al. Phase I-II study of pegylated liposomal doxorubicin combined with weekly paclitaxel as first-line treatment in patients with metastatic breast cancer. *Am J Clin Oncol*. 2006;29(3):267–275.
47. Hong RL, Lin CH, Chao TY, et al. A phase-I study evaluating the combination of pegylated liposomal doxorubicin and paclitaxel as salvage chemotherapy in metastatic breast cancer previously treated with anthracycline. *Cancer Chemother Pharmacol*. 2008;61(5):847–853.

48. Sparano JA, Malik U, Rajdev L, Sarta C, Hopkins U, Wolff AC. Phase I trial of pegylated liposomal doxorubicin and docetaxel in advanced breast cancer. *J Clin Oncol*. 2001;19(12):3117–3125.
49. Morabito A, Gattuso D, Stani SC, et al. Safety and activity of the combination of pegylated liposomal doxorubicin and weekly docetaxel in advanced breast cancer. *Breast Cancer Res Treat*. 2004;86(3):249–257.
50. Alexopoulos A, Karamouzis MV, Stavrinides H, et al. Phase II study of pegylated liposomal doxorubicin (Caelyx) and docetaxel as first-line treatment in metastatic breast cancer. *Ann Oncol*. 2004;15(6):891–895.
51. Burstein HJ, Ramirez MJ, Petros WP, et al. Phase I study of Doxil and vinorelbine in metastatic breast cancer. *Ann Oncol*. 1999;10(9):1113–1116.
52. Gebbia V, Mauceri G, Fallica G, et al. Pegylated liposomal doxorubicin with vinorelbine in metastatic breast carcinoma. A phase I–II clinical investigation. *Oncology*. 2002;63(1):23–30.
53. Rimassa L, Carnaghi C, Garassino I, et al. Unexpected low efficacy of stealth liposomal doxorubicin (Caelyx) and vinorelbine in metastatic breast cancer. *Breast Cancer Res Treat*. 2003;77(2):185–188.
54. Martin M, Garcia-Donas J, Casado A, et al. Phase II study of pegylated liposomal doxorubicin plus vinorelbine in breast cancer with previous anthracycline exposure. *Clin Breast Cancer*. 2004;5(5):353–357.
55. Ardavanis A, Mavroudis D, Kalbakis K, et al. Pegylated liposomal doxorubicin in combination with vinorelbine as salvage treatment in pretreated patients with advanced breast cancer: a multicentre phase II study. *Cancer Chemother Pharmacol*. 2006;58(6):742–748.
56. Chow LW, Yip AY, Lang BH. A phase II trial of vinorelbine and pegylated liposomal doxorubicin in patients with pretreated metastatic breast cancer. *Am J Clin Oncol*. 2007;30(2):133–138.
57. Addeo R, Faiola V, Guarrasi R, et al. Liposomal pegylated doxorubicin plus vinorelbine combination as first-line chemotherapy for metastatic breast cancer in elderly women  $\geq 65$  years of age. *Cancer Chemother Pharmacol*. 2008;62(2):285–292.
58. Rivera E, Valero V, Syrewicz L, et al. Phase I study of stealth liposomal doxorubicin in combination with gemcitabine in the treatment of patients with metastatic breast cancer. *J Clin Oncol*. 2001;19(6):1716–1722.
59. Rivera E, Valero V, Arun B, et al. Phase II study of pegylated liposomal doxorubicin in combination with gemcitabine in patients with metastatic breast cancer. *J Clin Oncol*. 2003;21(17):3249–3254.
60. Fabi A, Ferretti G, Papaldo P, et al. Pegylated liposomal doxorubicin in combination with gemcitabine: a phase II study in anthracycline-naïve and anthracycline pretreated metastatic breast cancer patients. *Cancer Chemother Pharmacol*. 2006;57(5):615–623.
61. Ulrich-Pur H, Kornek GV, Haider K, et al. Phase II trial of pegylated liposomal doxorubicin (Caelyx) plus Gemcitabine in chemotherapeutically pretreated patients with advanced breast cancer. *Acta Oncol*. 2007;46(2):208–213.
62. Wong ZW, Ang PC, Chowbay B, Wong NS, See HT, Khoo KS. Phase I/II study of gemcitabine with pegylated liposomal doxorubicin as first-line therapy in Asian women with metastatic breast cancer. *Breast*. 2008;17(5):517–522.
63. Adamo V, Lorusso V, Rossello R, et al. Pegylated liposomal doxorubicin and gemcitabine in the front-line treatment of recurrent/metastatic breast cancer: a multicentre phase II study. *Br J Cancer*. 2008;98(12):1916–1921.
64. Overmoyer B, Silverman P, Holder LW, Tripathy D, Henderson IC. Pegylated liposomal doxorubicin and cyclophosphamide as first-line therapy for patients with metastatic or recurrent breast cancer. *Clin Breast Cancer*. 2005;6(2):150–157.
65. Kurtz JE, Rousseau F, Meyer N, et al. Phase II trial of pegylated liposomal doxorubicin-cyclophosphamide combination as first-line chemotherapy in older metastatic breast cancer patients. *Oncology*. 2007;73(3–4):210–214.
66. Jassem J, Pienkowski T, Pluzanska A, et al. Doxorubicin and paclitaxel versus fluorouracil, doxorubicin, and cyclophosphamide as first-line therapy for women with metastatic breast cancer: final results of a randomized phase III multicenter trial. *J Clin Oncol*. 2001;19(6):1707–1715.
67. Biganzoli L, Cufer T, Bruning P, et al. Doxorubicin and paclitaxel versus doxorubicin and cyclophosphamide as first-line chemotherapy in metastatic breast cancer: The European Organization for Research and Treatment of Cancer 10961 Multicenter Phase III Trial. *J Clin Oncol*. 2002;20(14):3114–3121.
68. Danesi R, Conte PF, Del Tacca M. Pharmacokinetic optimisation of treatment schedules for anthracyclines and paclitaxel in patients with cancer. *Clin Pharmacokinet*. 1999;37(3):195–211.
69. Gianni L, Munzone E, Capri G, et al. Paclitaxel by 3-hour infusion in combination with bolus doxorubicin in women with untreated metastatic breast cancer: high antitumor efficacy and cardiac effects in a dose-finding and sequence-finding study. *J Clin Oncol*. 1995;13(11):2688–2699.
70. Gianni L, Vigano L, Locatelli A, et al. Human pharmacokinetic characterization and in vitro study of the interaction between doxorubicin and paclitaxel in patients with breast cancer. *J Clin Oncol*. 1997;15(5):1906–1915.
71. Briasoulis E, Pentheroudakis G, Karavasilis V, Tzamkou E, Rammou D, Pavlidis N. Weekly paclitaxel combined with pegylated liposomal doxorubicin (Caelyx<sup>TM</sup>) given every 4 weeks: dose-finding and pharmacokinetic study in patients with advanced solid tumors. *Ann Oncol*. 2004;15(10):1566–1573.
72. Palmeri L, Vaglica M, Palmeri S. Weekly docetaxel in the treatment of metastatic breast cancer. *Ther Clin Risk Manag*. 2008;4(5):1047–1059.
73. Smith GA. Current status of vinorelbine for breast cancer. *Oncology (Williston Park)*. 1995;9(8):767–773; discussion 774, 776, 779.
74. Amadori D, Cecconetto L. Gemcitabine and taxanes in metastatic breast cancer. *Ann Oncol*. 2006;17 Suppl 5:v173–v176.
75. Trudeau M, Clemons M, Provencher L, et al. Rechallenge of patients previously treated with adjuvant anthracyclines using pegylated liposomal doxorubicin (PLD) with cyclophosphamide (C) as first-line chemotherapy for metastatic breast cancer (MBC). Paper presented at: ASCO Breast Cancer Symposium, Sept 2007; San Francisco, CA.
76. Valero V, Buzdar AU, Theriault RL, et al. Phase II trial of liposome-encapsulated doxorubicin, cyclophosphamide, and fluorouracil as first-line therapy in patients with metastatic breast cancer. *J Clin Oncol*. 1999;17(5):1425–1434.
77. Giotto F, Lorusso V, Maiello E, et al. Liposomal-encapsulated doxorubicin plus cyclophosphamide as first-line therapy in metastatic breast cancer: a phase II multicentric study. *Ann Oncol*. 2007;18 Suppl 6:vi66–vi69.
78. Mrozek E, Rhoades CA, Allen J, Hade EM, Shapiro CL. Phase I trial of liposomal encapsulated doxorubicin (Myocet; D-99) and weekly docetaxel in advanced breast cancer patients. *Ann Oncol*. 2005;16(7):1087–1093.
79. Schmid P, Krockner J, Kreienberg R, et al. Non-pegylated liposomal doxorubicin and docetaxel in metastatic breast cancer: final results of a phase II trial. *Cancer Chemother Pharmacol*. 2009;64(2):401–406.
80. Del Barco S, Colomer R, Calvo L, et al. Non-pegylated liposomal doxorubicin combined with gemcitabine as first-line treatment for metastatic or locally advanced breast cancer. Final results of a phase I/II trial. *Breast Cancer Res Treat*. 2008.
81. Ross JS, Slodkowska EA, Symmans WF, Pusztai L, Ravdin PM, Hortobagyi GN. The HER-2 receptor and breast cancer: ten years of targeted anti-HER-2 therapy and personalized medicine. *Oncologist*. 2009;14(4):320–368.
82. Rayson D, Richel D, Chia S, Jackisch C, van der Vegt S, Suter T. Anthracycline-trastuzumab regimens for HER2/neu-overexpressing breast cancer: current experience and future strategies. *Ann Oncol*. 2008;19(9):1530–1539.
83. Slamon DJ, Leyland-Jones B, Shak S, et al. Use of chemotherapy plus a monoclonal antibody against HER2 for metastatic breast cancer that overexpresses HER2. *N Engl J Med*. 2001;344(11):783–792.
84. Piccart-Gebhart MJ, Procter M, Leyland-Jones B, et al. Trastuzumab after adjuvant chemotherapy in HER2-positive breast cancer. *N Engl J Med*. 2005;353(16):1659–1672.



85. Romond EH, Perez EA, Bryant J, et al. Trastuzumab plus adjuvant chemotherapy for operable HER2-positive breast cancer. *N Engl J Med*. 2005;353(16):1673–1684.
86. Paik S, Bryant J, Park C, et al. erbB-2 and response to doxorubicin in patients with axillary lymph node-positive, hormone receptor-negative breast cancer. *J Natl Cancer Inst*. 1998;90(18):1361–1370.
87. Pritchard KI, Shepherd LE, O'Malley FP, et al. HER2 and responsiveness of breast cancer to adjuvant chemotherapy. *N Engl J Med*. 2006;354(20):2103–2111.
88. Gennari A, Sormani MP, Pronzato P, et al. HER2 status and efficacy of adjuvant anthracyclines in early breast cancer: a pooled analysis of randomized trials. *J Natl Cancer Inst*. 2008;100(1):14–20.
89. Pegram MD, Finn RS, Arzoo K, Beryt M, Pietras RJ, Slamon DJ. The effect of HER-2/neu overexpression on chemotherapeutic drug sensitivity in human breast and ovarian cancer cells. *Oncogene*. 1997;15(5):537–547.
90. Esteva FJ, Hortobagyi GN. Topoisomerase II{alpha} Amplification and Anthracycline-Based Chemotherapy: The Jury Is Still Out. *J Clin Oncol*. 2009;27(21):3416–3417.
91. Bartlett J, Desmedt C, Munro A, et al. Chromosome 17 polysomy: a unifying hypothesis underlying benefit from adjuvant anthracyclines? *Cancer Res*. 2009;69:6059.
92. Pritchard KI, Messersmith H, Elavathil L, Trudeau M, O'Malley F, Dhesy-Thind B. HER-2 and topoisomerase II as predictors of response to chemotherapy. *J Clin Oncol*. 2008;26(5):736–744.
93. Slamon DJ, Press MF. Alterations in the TOP2A and HER2 genes: association with adjuvant anthracycline sensitivity in human breast cancers. *J Natl Cancer Inst*. 2009;101(9):615–618.
94. Seidman A, Hudis C, Pierri MK, et al. Cardiac dysfunction in the trastuzumab clinical trials experience. *J Clin Oncol*. 2002;20(5):1215–1221.
95. Crone SA, Zhao YY, Fan L, et al. ErbB2 is essential in the prevention of dilated cardiomyopathy. *Nat Med*. 2002;8(5):459–465.
96. Ewer MS, Lippman SM. Type II chemotherapy-related cardiac dysfunction: time to recognize a new entity. *J Clin Oncol*. 2005;23(13):2900–2902.
97. Sawyer DB, Zuppinger C, Miller TA, Eppenberger HM, Suter TM. Modulation of anthracycline-induced myofibrillar disarray in rat ventricular myocytes by neuregulin-1beta and anti-erbB2: potential mechanism for trastuzumab-induced cardiotoxicity. *Circulation*. 2002;105(13):1551–1554.
98. Wolff AC, Bonetti M, Sparano JA, Wang M, Davidson NE. Cardiac safety of trastuzumab (H) in combination with pegylated liposomal doxorubicin (D) and docetaxel (T) in HER2-positive metastatic breast cancer (MBC): Preliminary results of the Eastern Cooperative Oncology Group trial E3198. *Proc Am Soc Clin Oncol*. 2003;22(abstr 70).
99. Chia S, Clemons M, Martin LA, et al. Pegylated liposomal doxorubicin and trastuzumab in HER-2 overexpressing metastatic breast cancer: a multicenter phase II trial. *J Clin Oncol*. 2006;24(18):2773–2778.
100. Andreopoulou E, Gaiotti D, Kim E, et al. Feasibility and cardiac safety of pegylated liposomal doxorubicin plus trastuzumab in heavily pretreated patients with recurrent HER2-overexpressing metastatic breast cancer. *Clin Breast Cancer*. 2007;7(9):690–696.
101. Collea RP, Kruter FW, Cantrell JE, et al. Phase II study of pegylated liposomal doxorubicin (PLD) and carboplatin (Cb) can be administered with trastuzumab (H) in patients with metastatic breast cancer. *Cancer Res*. 2009;69: Abstract 6118.
102. Christodoulou C, Kostopoulos I, Kalofonos HP, et al. Trastuzumab Combined with Pegylated Liposomal Doxorubicin in Patients with Metastatic Breast Cancer. Phase II Study of the Hellenic Cooperative Oncology Group (HeCOG) with Biomarker Evaluation. *Oncology*. 2009;76(4):275–285.
103. Stickeler E, Klar M, Watermann D, et al. Pegylated liposomal doxorubicin and trastuzumab as 1st and 2nd line therapy in her2/neu positive metastatic breast cancer: a multicenter phase II trial. *Breast Cancer Res Treat*. 2009.
104. Theodoulou M, Campos SM, Batist G, et al. TLC D99 (D, Myocet) and Herceptin (H) is safe in advanced breast cancer (ABC): final cardiac safety and efficacy analysis. *Proc Am Soc Clin Oncol* 2002;21: Abstract 216.
105. Amadori D, Gasparini G, Ardizzoni A, et al. Phase II study of liposomal doxorubicin (Myocet(R)), docetaxel and trastuzumab combination as first line treatment of patients with HER-2/neu positive locally advanced or metastatic breast cancer. *Cancer Res*. 2009;69: Abstract 3149.
106. Vanturini M, Bighin C, Puglisi F, et al. A multicenter phase II study of non-pegylated liposomal doxorubicin (MYOCET(R)) in combination with trastuzumab and docetaxel as first line therapy in metastatic breast cancer. *Cancer Res*. 2009;69: Abstract 3156.
107. Cortes J, DiCosimo S, Climent MA, et al. Nonpegylated liposomal doxorubicin (TLC-D99), paclitaxel, and trastuzumab in HER-2-overexpressing breast cancer: a multicenter phase I/II study. *Clin Cancer Res*. 2009;15(1):307–314.
108. Al-Batran SE, Bischoff J, von Minckwitz G, et al. The clinical benefit of pegylated liposomal doxorubicin in patients with metastatic breast cancer previously treated with conventional anthracyclines: a multicentre phase II trial. *Br J Cancer*. 2006;94(11):1615–1620.
109. Batist G, Harris L, Azarnia N, Lee LW, Daza-Ramirez P. Improved anti-tumor response rate with decreased cardiotoxicity of non-pegylated liposomal doxorubicin compared with conventional doxorubicin in first-line treatment of metastatic breast cancer in patients who had received prior adjuvant doxorubicin: results of a retrospective analysis. *Anticancer Drugs*. 2006;17(5):587–595.

## Breast Cancer: Targets and Therapy

### Publish your work in this journal

Breast Cancer: Targets and Therapy is an international, peer-reviewed open access journal focusing on breast cancer research, identification of therapeutic targets and the optimal use of preventative and integrated treatment interventions to achieve improved outcomes, enhanced survival and quality of life for the cancer

Submit your manuscript here: <http://www.dovepress.com/breast-cancer---targets-and-therapy-journal>

Dovepress

patient. View the full aims and scopes of this journal [here](#). The manuscript management system is completely online and includes a very quick and fair peer-review system, which is all easy to use. Visit <http://www.dovepress.com/testimonials.php> to read real quotes from published authors.